INFORMATION TO USERS

This manuscript has been reproduced from the microfim master. UMI films
the text directly from the original or copy submitted. Thus, some thesis and
dissertation copies are in typewriter face, while others may be from any type of
computer printer.

The quality of this reproduction is dependent upon the quality of the
copy submitted. Broken or indistinct print, colored or poor quality illustrations
and photographs, print bleedthrough, substandard margins, and improper
alignment can adversely affect reproduction.

in the unlikely event that the author did not send UMI a complete manuscript
and there are missing pages, these will be noted. Also, if unauthorized
copyright material had to be removed, a note will indicate the deletion.
[...]
4.3.3  BiOlog ReSUILS ...........occoovneeraeteieeeeeecee e ee et e e saeesiere e e e v ane s 74
. RESULTS AND DISCUSSION (Foam Fractionation)........ceccccssvsecessacsnecsancene 83
S.TINITIAL EXPERIMENTS s e 83
3.1.1 Effect of pH on Surface Tension................ccccveviiviiroieccvceeccnnennennn. 83
3.1.2 Effect of Black Liquor Concentration on Surface Tension ................... 84
3.1.3 Time needed for the Complete Foam Fractionation............................. 85
3.1.4 [Initial Foam Fractionation Experiments....................ccccoovceerivurennunnne. 86

5.2 ACTIVATED SLUDGE KINETICS EXPERIMENTS WITH FOAM
FRACTIONATED EFFLUENTS ...ttt 89
. CONCLUSIONS AND RECOMMENDATIONS. .....ccccceinentnrsecransernsnrsesees ] |
6.1 CONCLUSIONS ... e 91
6.2 RECOMMENDATIONS ... s 92
REFERENCES........ccocintenunaisnenessecssssssassssssacssssns - .93
APPENDIX A: PRELIMINARY CALCULATIONS.............. veeesureres 96
APPENDIX B: CALCULATION OF INITIAL RATES......cccccovervreerssurcssascssrnserens 97

vi



LIST OF TABLES

Chapter 2

Table 2.1 Chemical composition of inorganic compounds present

N black HQUOT ..o 1
Table 2.2 Summary of batch growth ... 19

Chapter 4

Table 4.1 Effect of anti-foam on TOC (mg/1) ......ccoooiiiiiiiiiee 38
Table 4.2 Effect of black liquor on the ratio of COD (mg/1) and TOC (mg/1). 40
Table 4.3 TSS and VSS values (in mg/l) for initial sludge concentration

250 MZ/L .o 44
Table 4.4 TSS and VSS values (in mg/l) for initial siudge concentration

S00 MEB/ ..o 44
Table 4.5 TSS and VSS values (in mg/l) for initial sludge concentration

B00 MG/L ..o 44
Table 4.6 COD, TOC and Soluble lignin values (in mg/1) for initial

TSS ~250 M@/l .o 43
Table 4.7 COD, TOC and Soluble lignin values (in mg/1) for initial

TSS ~500 MG/ ..o 49
Table 4.8 COD, TOC and Soluble lignin values (in mg/l) for initial

TSS ~800 MG/l ..o 49
Table 49 TSS and VSS values for initial TSS ~ 1400 mg/l.................ccoeee. 57
Table 4.10 COD, TOC and Soluble lignin values (in mg/1) for initial

TSS ~ 1400 M/ ..o 59
Table 4.11 Comparison of the maximum percentage increase in the VSS........ 65
Table 4.12 Comparison of VSS/TSSratio.............cooooooiiiiiii 65
Table 4.13 Instantaneous yield based on TOC.....................oooooiiiiiiiii . 69
Table 4.14 Overall yield based on TOC ..o 70

vii



Table 4.15 Initial rate ((mg/1)/hr) of TOC removal..............
Table 4.16 Specific rate of TOC removal ((mg/l)/hr/(mg/1))

viii



LIST OF FIGURES

Chapter 1

Figure 1.1 Sequence of steps in wastewater treatment ...................coocooeeeiiiieneniine 3
Chapter 2

Figure 2.1 Schematic diagram of activated sludge process.............ccoccoevieeiveeeecnnn. I3
Figure 2.2 Growthcurve inabatchreactor..................................ciiiiin., 17
Figure 2.3 Foam fractionation Operation ........................ooovueereiriiie e 21
Chapter 3

Figure 3.1 Batch eXperiment SEtUP................ccooviieriieiii e 32
Figure 3.2 Foam fractionation SEtUP............c.ococooiiiiiiiii e 33
Chapter 4

Figure 4.1 Effect of anti-foam on the growth kinetics....................cccooooiiii 35

Figure 4.2 Normalized TSS and VSS values for different concentration of anti-foam. 36

Figure 4.3 Effect of anti-foam on BOD removal after 150hr ... 37
Figure 4.4 Effect of anti-foam on the COD reduction.............................oo. 37
Figure 4.5 Effect of reactor volume.................c.ccocooiiiiiiiii e 39
Figure 4.6 Effect of black iquor ... 40
Figure 4.7 Growth curve for TME for different initial sludge concentrations ............. 41
Figure 4.8 Growth curve on normalized TSSscale.........................c.ciiiiini 42
Figure 4.9 Comparison of TOC for shake flask experiments................. e 43
Figure 4.10 TSS Comparison for initial TSS ~250mg/l ... 45
Figure 4.11 VSS Comparison for initial TSS ~250mg/l.............cooooooi i 45
Figure 4.12 TSS Comparison for initial TSS ~500mg/l ...........ccooooooviiiiiie 46
Figure 4.13 VSS Comparison for initial TSS ~500mg/l....................c.cccoooei 46
Figure 4.14 TSS Comparison forinitial TSS~800mg/l ..o 47
Figure 4.15 VSS Comparison for initial VSS ~800mg/1 ... 47

ix



Figure 4.16
Figure 4.17

Figure 4.18
Figure 4.19

Figure 4.20
Figure 4.21

Figure 4.22
Figure 4.23
Figure 4.24
Figure 4.25
Figure 4.26
Figure 4.27
Figure 4.28
Figure 4.29
Figure 4.30
Figure 4.31

Figure 4.32
Figure 4.33
Figure 4.34
Figure 4.35
Figure 4.36
Figure 4.37
Figure 4.38
Figure 4.39
Figure 4.40
Figure 4.41
Figure 4.42

Variation of COD with time for initial TSS ~250mg/l ........................ 50

Variation of percentage decrease in COD with time for initial

TSS ~ 250 MG/ ..o 50
Variation of COD with time for initial TSS ~ 500 mg/l .......................... 51
Variation of percentage decrease in COD with time for initial

TSS ~ 500 M@/L...ooiii e 51
Variation of COD with time for initial TSS ~800 mg/l ..........cc.cocee.. 52
Variation of percentage decrease in COD with time for initial

TSS ~800 M@ L. 52
Variation of TOC with time for initial TSS ~250mg/l........................... 53
Variation of SL concentration with time for initial TSS ~ 250 mg/l........ 54
Variation of TOC with time for initial TSS ~ 500 mg/l.......................... 54
Variation of SL concentration with time for initial TSS ~ 500 mg/l........ 55
Variation of TOC with time for initial TSS ~800mg/l........................... 55
SL concentration vs. time for initial TSS ~ 800 mg/l.............................. 56
TSS comparison for initial TSS ~ 1400 mg/l.............cooooiiiiiii 58
VSS comparison for initial TSS ~ 1400 mg/l.............cooooviiiii 58
Variation of COD with time for initial TSS ~ 1400 mg/l ........................ 60
Variation of percentage decrease in COD with time for initial

TSS ~ 1400 MG/L ...t 60
Variation of TOC with time for initial TSS ~ 1400 mg/l......................... 61
Variation of SL concentration with time for initial TSS ~ 1400 mg/1...... 61
Variation of normalized TOC with time for initial TSS ~ 1400 mg/l ...... 62
Maximum percentage increase in TSS ... 63
Specific rate of TSS INCrease...............oooveeiiiiiiiiiiciecee e 64
Specificrate of VSSincrease ... 66
Percentage decrease in COD ... e 67
Percentage decrease in TOC..............c.cooiiiiiiiii e 68
Instantaneous yield based on COD ..., 69
Overall yield basedon COD ..., 70
Initial rate of COD removal.................ooiiiii e 71



Figure 4.43 Specific rate of COD removal .................ccccooiiiiiniiincee e 72

Figure 4.44 Biolog variability plates alone.............c.cocoiiiiiiiii 75
Figure 4.45 Biolog variability plates and one other plate......................c.oo 76
Figure 4.46 Starting population........................ooiiiiiiiii e 77
Figure 4.47 Final population for initial TSS ~250mg/l ... 78
Figure 4.48 Final population for initial TSS ~500mg/l............ccooooiiiiiiiiii, 79
Figure 4.49 Final population for initial TSS~800mg/l.............c..ooooiiiiiiin e 19
Figure 4.50 Final population for initial TSS ~ 1400 mg/l ..o, 80
Figure 4.51 Final population for all experiments..................ccooooinniiiiiie 81
Figure 4.52 Final population for 0% black liquoror TME............c.ccccoooiiiiieninnn, 82
Chapter §

Figure 5.1 Effect of pH on surface tension....................coccoooiiiiiiii s 83
Figure 5.2 Surface tension vs. black liquor concentration without pH control. ............ 84
Figure 5.3 Surface tension vs. black liquor concentrationat pH=9.5 ................... 85
Figure 5.4 Time needed for foam fractionation ... 86
Figure 5.5 Variation in foam volume with time.......................ocooo 87
Figure 5.6 Foam volume vs. black liquor concentration ..., 88
Figure 5.7 Effect of foam fractionation on surface tension........................cooooeee 88
Figure 5.8 Effect of foam fractionation on the growth kinetics............................. 89
Figure 5.9 Effect of foam fractionation on COD removal................ccccoooiiiiiinnnns 90
Appendix B

Figure B.1 TOC vS. tiMe CUMVE........o.cooiiiii e 98



BKME
BOD
COD

bO
FSS
MLSS

PCA
SL

TME
TOC
TSS
VSS

Greek letters

u

Nomenclature

absorbance

bleached kraft mill effluent
biological oxygen demand (mg/1)
chemical oxvgen demand (mg/1)
dilution factor

dissolved oxygen (mg/l)

fixed suspended solids (mg/l)
mixed liquor suspended solids (mg/1)
nitrogen

phosphorous

principal component analysis
soluble lignin

time

total mill effluent

total organic carbon (mg/1)

total suspended solids (mg/1)
volatile suspended solids (mg/1)

biomass concentration (mg/l)

specific growth rate (sec™')

Xii



CHAPTER1
INTRODUCTION

All industrial activities are associated with generation of waste either in the solid,
liquid or gaseous form. These wastes are eventually released in the environment. This
addition of wastes has brought unfavorable changes in the envircnment. In this study,
consideration is given to the liquid form of waste, mainly the wastewater from pulp and
paper mills. Addition of liquid wastes has led to deterioration of water quality and has
affected aquatic life. The pollutants in the liquid waste can be broadly classified into

three groups:

I. Chemical Pollutants (heavy metals, organic and inorganic wastes)

2. Physical Pollutants (hot water, suspended solids)

(V5]

Biological Pollutants (bacteria, viruses)

The chemical pollutants have both direct and indirect effects. An indirect effect is
the oxygen depletion of the receiving body by the high oxygen demand of the pollutants
causing the asphyxiation of the aquatic life that require oxygen for their respiration.
Another indirect effect is the introduction of excess nutrients causing the proliferation of
one or two species, thus upsetting the ecological balance. The direct effect of the
chemical pollutants is the toxicity itself, which is the adverse action of chemicals on the
aquatic organisms. Groups of toxicants include substances such as heavy metal salts,

cyanides and various compounds.

One of the most important industries producing chemical poilutants, is the pulp
and paper industry. Water is one of the most important raw materials. An average
quantity of water, for the kraft pulp production is 34,650 gallons per ton of unbleached
kraft pulp (Freeman, 1995). Since, water does not appear in the final product, it comes
out as a waste effluent. In a typical pulping operation, water insoluble cellulose fibers of

the wood are isolated by solubilizing substances binding these fibers together by



mechanical or chemical acticn. It is these organic and inorganic solubilized chemicals
produced during pulping operations that find their way into the receiving streams and
contribute to the detrimental effects to the environment disturbing normal ecological
cycles (Allan et al, 1972). These effluents have high chemical oxygen demand (COD),
biochemical oxygen demand (BOD) and toxicity. Heﬁce, they cannot be directly

discharged into the environment without any treatment.

Generally, facilities provided to treat the process wastewater fulfill mainly twe

functions:

1. Remove contaminants so that wastewater is suitable for discharge, and / or

2. Improve the water quality so that it is satisfactory for reuse in the plant.

The major pollutants of concern to the paper industry are BOD, COD, color,
dissolved solids, suspended solids, and bacteria (coliform). There is no treatment process
that can remove these contaminants in one step. Hence, a sequence of treatment processes
is needed. This uses various physical, chemical and biological methods for treatment.

These treatment processes can be grouped into four categories:

1. Pretreatment (fine screening, sedimentation etc.)
Primary treatment (flocculation, air floatation etc.)

Secondary treatment (activated sludge process, aerated lagoons etc.)

EESINN

Tertiary treatment (chlorine contact or chlorination)
Figure 1.1 shows one of such sequence of operations. This sequence and the steps
vary depending on effluents from industry to industry.

1.1  Activated Sludge Process

Activated sludge process is extensively used wastewater treatment process
because it can effectively reduce the organic content and toxicity of various wastewaters.

Activated sludge is a complex microbial population, which contains bacteria, protozoa,



rotifers and many other types of organisms. The activated sludge process consists of two
steps. The first step occurs in a reactor (aerator) where the activated sludge is contacted
with the effluent. The activated sludge metabolizes the soluble organic compounds
present in the wastewater. The second step is the setting tank or a clarifier where flocs

(biomass) are allowed to settle (Klopping et al, 1995 and Gray, 1990).

\S'Oﬁ ({f

1 Fine Screen S d Qxidation Ditch

2 Grit Chawmber 6 Secondary Clarifier

3 Flow - Meter 7 Sand Filter

4 Primary Settling Tauk 8 Chlorine Contact Tanfs
3 a Activated Sfudge Process 9 Gravity Thickener

56 Trickling Filter 10 Anaerobic Digester

5S¢ Rotating Biological Contactor

11 Sludge Dewatering Uit

Figure 1.1  Sequence of steps in wastewater treatment
(image obtained from reference no. 30)



The performance of the activated sludge process is affected by various parameters
such as pH, reactor temperature, hydraulic retention time, nutrients, dissolved oxygen and
the nature and composition of the microbial population. Changes in these parameters may
lead to growth of unwanted organisms affecting the quality of wastewater treatment.
Activated sludge population consists of a mixed culture, and the more diverse the culture
is, more adaptable is the sludge to different effluent streams. Hence, to control the

process, information about the effect of changes is required.
1.2 Foam Fractionation

Biological treatment of kraft mill effluent is currently the only practical method
for removing BOD and toxicity of the highly concentrated effluents from the bleached
kraft mill or other pulp and paper mill in one step. This is mainly carried out by either of
two aerobic biological methods namely the activated sludge process and aerated lagoons.
Upsets in plant operations may lead to toxicity shocks to the biological systems. This
shock can adversely affect the sludge. Consequently, BOD and toxicity removals are
poor. Some of the toxic chemicals present in the kraft mill effluents are surface active and
cause effluents to produce foam. Therefore, foam fractionation, as a pretreatment step to

biological systems, has a potential of protecting them against toxicity shocks.

Foams have high surface energy due to large surface area and surface tension.
Surface active agents (surfactants) are adsorbed at the gas liquid interface and cause
reduction in the surface tension. Thus, they reduce the surface energy and stabilize the
foam. The differential concentration of surfactants on the gas-liquid interface is the basis
of a separation technique called Foam Fractionation. In foam fractionation, gas is bubbled
through a liquid head. This generates large gas-liquid interfacial area. Surface active
toxicants such as resin acids and unsaturated fatty acids present in the liquid migrate to
the gas-liquid interface. They are adsorbed on the interface and are carried to the top of

the liquid and concentrate in the foam thus leading to their separation.



Foam fractionation offers various advantages over other separation methods:

1. Itis a physical separation process.

2. Itis faster and less expensive.
Many of the toxicants present in the kraft mill effluent can be removed without undue
sophistication.

4. It concentrates toxic organic compounds in small liquid volume, which may be
economically incinerated due to high COD.

5. Foam fractionation results in a liquid, which has lower foaming tendency and lower

toxicity.
1.3  Scope and Objectives

In pulp and paper mills, total mill effluent (TME) is fed to the treatment facilities.
TME is a combination of streams originating from various sections of plant such as the
wood chips and pulp washing stages, bleaching plant and spills from digesters. Changes
in the effluent composition can affect both the performance and efficiency of wastewater
treatment. Black liquor is one of the important wastewater streams in the kraft mill
operation. It is characterized by very high organic and inorganic load. The main objective
of the project was to study the effect of black liquor on the performance of activated
sludge process which is affected by how the sludge grows and utilizes the organic waste
material under different conditions. Therefore, to study the effect of black liquor batch
growth curves for various initial concentrations of activated sludge and for various black
liquor concentrations in TME were established. In addition, one of the major objectives
of this study was to observe the effect of black liquor on the sludge population and
correlate the activated sludge kinetics results to sludge population using a population

characterization technique Biolog.

The experimental investigation could be carried out in continuous mode or batch
mode. In the continuous mode, the study could be performed with or without sludge
recycle. Continuous mode experiments without sludge recycle lead to wash out of reactor

hence it was decided not to use that type of system. In addition, continuous system with



sludge recycle requires very long time to reach steady state and a similar study was

carried out by Peters (1998). Hence, it was decided to carry out study in batch mode.

As described earlier, black liquor has surfactants and there is a potential for using
the foam fractionation. Therefore, feasibility of foam fractionation as a pretreatment step
to activated sludge process was evaluated. In this study, foam fractionation operation was
not optimized and only the feasibility of foam fractionation operation as a pretreatment
step was evaluated. Hence, many of the parameters used in the experiments were directly

taken from the literature.

1.3.1 Objectives

The major objectives for the present work are outlined below.

1. To study the effect of black liquor on the kinetics of the activated sludge process

N

To characterize the activated sludge population and relate it with the activated sludge

kinetics results

(V5]

To evaluate feasibility of foam fractionation for the given effluent samples

To achieve these objectives, it was decided to use effluent samples and activated
sludge obtained from an actual pulp and paper mill. The other alternative was to prepare
the simulated effluent samples. To include the effect of variability in the samples due to
the plant operation, the alternative of using simulated effluent was ruled out. Therefore,
effluent samples and activated sludge were obtained on regular intervals from a kraft

paper mill located in Quebec.

1.4 Thesis Outline

This thesis consists of seven chapters. After this Introductory Chapter, the Second
Chapter presents a review of pulp and paper mill operations, the activated sludge process
and the foam fractionation operation. Chapter 3 provides a summary of experimental
methods and procedures used in the examination of the activated sludge and effluent

samples. Results from the activated sludge kinetics experiments are discussed in the



. Chapter 4 and Chapter 5 discusses the feasibility study of foam fractionation operation.
Conclusions from the experimental study are summarized in the Chapter 6 and references

are presented in Chapter 7.



CHAPTER2
BACKGROUND AND LITERATURE REVIEW

21 Background

Pulp and paper products play a significant roie in neariy every aspect of our lives.
We use paper for communicating, recording, and storing variety of information. Paper
manufacturing is an old industry. It is one of the important industries for Canada.
Together Canada and United States produce about 36% of the world's paper (Noyes,
1993).

2.1.1 Pulp and Paper Mill Operation

Pulp and paper mills use wood as their primary source of fibers. Constituents of
wood can be divided into four major groups: cellulose, hemicellulose, lignin and
extractives. Cellulose consists of complex polymeric carbohydrate chains, with the basic